
Rollermower

             18000

Ersatzteilliste für

 

 

 

Kontakt und Ersatzteilbestellung:
Krengel Landtechnik GmbH & Co. KG

Tel.: 02933 97 92 - 0
Email: info@krengel.de
Fax: 02933 97 92 - 22



28 www.major-equipment.com

12FT3PL Rollermower 

Overview

Item Part No Description Qty

1 123RM-BGA 12000 3PL BODY ASSY 1

2 12RM-WGA-07 12000 WING (RH) 1

3 12W-PIN07 PIVOT PIN 4

4 T50-12W 12000 WING PTO SHAFT 2

5 17GM-WR4_B WING LIFT RAM 2

6 FW114 DIA 1 1/4” FLAT WASHER 4

7 FWM16 M16 FLAT WASHER 4

8 M16 M16 NYLOC NUT 2

9 M16x75BZP M16x75 BOLT 2

10 M20 M20 NYLOC NUT 4

11 M20x110BZP M20x110 BOLT 4

12 15501 CAT 0 PIN DIA 16x97mm 2

13 3546 LINCH PIN DIA 9.5 4

14 37 LINCH PIN DIA 6 2

15 4418 CAT 0 TOP LINK 2

16 849 GREASE NIPPLE M6 STR 4

17 V600910ENC12RW6 V60 FIXED SLIP CLUTCH 1

19 12RM-WGA-07H 12000 WING (LH) 1

20 951-BL 951 BLADE (Anti_Clk) 1



29www.major-equipment.com

12FT3PL Rollermower - Body

Item Part No Description Qty

1 123PL-STRAP01 12000 CHAIN SLING 1

2 123RM-LEF LIFT EYE FLAT 2

3 123RMB-001 12000 3PL BODY 1

4 12GMROLB 12000 BODY ROLLER 2

5 12GMTC1 G/BOX RUBBER COVER END 2

6 12RM-SB2 12000 BODY SCRAPER 2

7 84RM-RDT DEFLECTOR TUBE 4

8 Pro Cut Blades Pro Cut Blades (Anti_Clk) page 34 1

9 Pro Cut Blades Pro Cut Blades (Clk) page 34 1

10 GM12/A GUARD MOUNT BUFFER 4



30 www.major-equipment.com

12FT3PL Rollermower - Body - Parts Listing

11 123RMA01 HEAVY A-FRAME 1

12 1/2F 1/2” FINE NYLOC NUT 32

13 12FTHRAS THREADED HEIGHT ADJUSTER 4

14 12GMRA2L HEIGHT ADJUSTER (LH) 1

15 12GMRA2R HEIGHT ADJUSTER (RH) 1

17 190.000.545 PTO GUARD (EXTENDED OVAL) 1

18 LF205T21 6-21 SPLINE “T” BOX RATIO 1.47 2

19 5/8F 5/8” FINE NYLOC NUT 16

20 58x214FBZP 5/8”x2 1/4” FINE BOLT 8

21 8SM14 DIA 1 1/4” BUSHx1 3/4” 4

22 FW12 12” FLAT WASHER 4

23 FWM8 M8 FLAT WASHER 4

24 FWM16 M16 FLAT WASHER 4

25 FWM20 M20 FLAT WASHER 8

26 M12 M12 NYLOC NUT 16

27 M12x100BZP M12x100 BOLT 4

28 M12x120BZP M12x120 BOLT 4

29 M12x40BZP M12x40 BOLT 4

30 M12x60BZP M12x60 BOLT 4

31 M16 M16 NYLOC NUT 2

32 M20 M20 NYLOC NUT 2

33 M20HEX M20 PLAIN NUT 4

34 M20x150BZP M20x150 BOLT 2

35 M8x16SZP M8x16 SET BOLT 4

36 MOT75 DIA 105x75 BUFFER 2

37 NT55A RUBBER COUPLING 4

38 RM-M20C ROLLER ADJUSTER CAP NUT 4

39 RMORA-1 OFFSET HEIGHT ADJUSTER (RH) 1

40 RMORA-2 OFFSET HEIGHT ADJUSTER (LH) 1

41 112 CAT 2 PIN DIA 28.5x159mm 2

42 3546 LINCH PIN DIA 9.5 2

43 849 GREASE NIPPLE M6 STR 4

44 SW58 5/8” SPRING WASHER 12

45 T292B 6 SPLINE “T” BOX RATIO 1.86 1

46 12EW45-2 (EW45/2) 21 SPLINE STAR DRIVE 2

47 12T-BBS BLADE BACK SPACER 4

48 17FT54SH 54mm SPLIT HUB 4

49 17FT-SHC SPLIT HUB COLLAR 8

50 RM-RSN3 SHAFT COLLAR DIA 35 4

51 T292A-S1 T292 G/BOX STUD 8

52 12B-USL 12ft BODY UNDERSIDE COVER 1

53 12GMTC-2 12000 BODY COVER 1

54 12RM-RD-RB BODY REAR DEFLECTOR 1

55 12RM-RD-RBH BODY REAR DEFLECTOR 1

56 12TC-E G/BOX COVER END 2

57 GM6-4F GEARBOX REINF” 2

58 RM-RSN2 ROLLER MOUNT 4

59 RM-RSN4 SCRAPER MOUNT 4

60 12x3FSKS 1/2”x3” FINE SOCKET HEAD 12.9 32

Item Part No Description Qty



31www.major-equipment.com

Star Drive Couplings

Item Part No Description

1 1/2F 1/2” Nyloc Nut

5 17FT54SH 54mm SPLIT HUB

6 17FT-SHC Split hub collar

7 12x3FSKS 1/2”x3” FINE SOCKET HEAD 12.9

NOTE:  Collars are aligned with split in hub for 

effective clamping

Tighten to 130NM

On these machines from May 2008:  12000GR, 12000GR3PL & 18000GR



32 www.major-equipment.com

25 LC360 LAMP 2

26 M12 M12 NYLOC NUT 17

27 M12x120BZP M12x120 BOLT 4

28 M12x30SZP M12x30 SET BOLT 4

29 M12x35BZP M12x35 BOLT 9

30 M16 M16 NYLOC NUT 2

31 M16x75BZP M16x75 BOLT 2

32 M20 M20 NYLOC NUT 10

33 M20x110BZP M20x110 BOLT 4

34 M20x130BZP M20x130 BOLT 2

35 M20x150BZP M20x150 BOLT 4

36 M24 M24 NYLOC NUT 2

37 15501 CAT 0 PIN DIA 16x97mm 3

38 3546 LINCH PIN DIA 9.5 4

39 37 LINCH PIN DIA 6 3

40 4418 CAT 0 TOP LINK 2

41 820 GREASE NIPPLE 1/8” STR 4

42 849 GREASE NIPPLE M6 STR 4

43 8561 TOW EYE BUSH 1

44 16WTD010 DRAWBAR PIVOT PIN 2

45 TA-LGPLITL LGP LIGHT BRACKET (LH) 1

46 TA-LGPLITR LGP LIGHT BRACKET (RH) 1

51 98611210CE00900700 WIDE ANGLE V60 FIXED SLIP 1

12000GR, 17000GR & 18000GR Rollermowers

Item Part No Description Qty

1 12DB001 ROLLERMOWER DRAWBAR 1

2 12DB-020 DRAWBAR STOP 2

3 12DB-030 PTO STAND 1

4 12GMASS1 AXLE RAM STOP 1

5 12GMJK-1 RM PARKING JACK 1

6 12RM-BGA-07 12000 RM BODY ASSY 1

7 12RM-WGA-07 12000 WING (RH) 1

8 12W-PIN07 PIVOT PIN 4

9 17GMA1 17RM AXLE FAB 1

10 8T12 AXLE CLAMP 2

11 RTE-01 ROTARY HITCH EYE 1

12 T50-12W 12000 WING PTO SHAFT 2

13 12D-RAM03_B DRAWBAR RAM 2

14 12D-RAM_B AXLE RAM 1

15 17GM-WR4_B WING LIFT RAM 2

16 26120012 DIA 650x320mm 2

17 8SM14 DIA 1 1/4” BUSHx1 3/4” 4

18 FW114 DIA 1 1/4” FLAT WASHER 4

19 FW12 12” FLAT WASHER 4

20 FWM12 M12 FLAT WASHER 1

21 FWM16 M16 FLAT WASHER 4

22 FWM20 M20 FLAT WASHER 18

23 FWM24 M24 FLAT WASHER 2

24 LC2700 TRIANGLE REFLECTOR 2

Item Part No Description Qty



33www.major-equipment.com

12000GR, 17000GR & 18000GR - Body

Item Part No Description Qty

1 12GMROLB 12000 BODY ROLLER 2

2 12GMTC1 G/BOX RUBBER COVER END 2

3 12RM-SB2 12000 BODY SCRAPER 2

4 17GMB1-07 12000/18000 RM BODY 1

5 84RM-RDT DEFLECTOR TUBE 4

6 Pro Cut Blades Pro Cut Blades (Anti_Clk) see page 34 1

7 Pro Cut Blades Pro Cut Blades (Clk) see page 34 1



34 www.major-equipment.com

12000GR, 17000GR & 18000GR - Body - Parts Listing

8 GM12/A GUARD MOUNT BUFFER 4

9 1/2F 1/2” FINE NYLOC NUT 32

10 12FTHRAS THREADED HEIGHT ADJUSTER 4

11 12GMRA2L HEIGHT ADJUSTER (LH) 1

12 12GMRA2R HEIGHT ADJUSTER (RH) 1

13 12x3FSKS 1/2”x3” FINE SOCKET HEAD 12.9 32

14 190.000.545 PTO GUARD (EXTENDED OVAL) 1

15 LF205T21 6-21 SPLINE “T” BOX RATIO 1.47 2

16 5/8F 5/8” FINE NYLOC NUT 16

17 58x214FBZP 5/8”x2 1/4” FINE BOLT 8

18 8SM14 DIA 1 1/4” BUSHx1 3/4” 4

19 FW12 12” FLAT WASHER 4

20 FWM16 M16 FLAT WASHER 4

21 FWM20 M20 FLAT WASHER 4

22 FWM8 M8 FLAT WASHER 4

23 M12 M12 NYLOC NUT 12

24 M12x100BZP M12x100 BOLT 4

25 M12x40BZP M12x40 BOLT 4

26 M12x60BZP M12x60 BOLT 4

27 M16 M16 NYLOC NUT 2

28 M20HEX M20 PLAIN NUT 4

29 M8x16SZP M8x16 SET BOLT 4

30 MOT75 DIA 105x75 BUFFER 2

31 NT55A RUBBER COUPLING 4

32 RM-M20C ROLLER ADJUSTER CAP NUT 4

33 RMORA-1 OFFSET HEIGHT ADJUSTER (RH) 1

34 RMORA-2 OFFSET HEIGHT ADJUSTER (LH) 1

35 849 GREASE NIPPLE M6 STR 4

36 SW58 5/8” SPRING WASHER 12

37 T292B 6 SPLINE “T” BOX RATIO 1.86 1

38 12EW45-2 (EW45/2) 21 SPLINE STAR DRIVE 2

39 12T-BBS BLADE BACK SPACER 4

40 17FT54SH 54mm SPLIT HUB 4

41 17FT-SHC SPLIT HUB COLLAR 8

42 RM-RSN3 SHAFT COLLAR DIA 35 4

43 T292A-S1 T292 G/BOX STUD 8

44 12B-USL 12ft BODY UNDERSIDE COVER 1

45 12GMTC-2 12000 BODY COVER 1

46 12RM-RD-RB BODY REAR DEFLECTOR 1

47 12RM-RD-RBH BODY REAR DEFLECTOR 1

48 12TC-E G/BOX COVER END 2

49 GM6-4F GEARBOX REINF” 2

50 RM-RSN2 ROLLER MOUNT 4

51 RM-RSN4 SCRAPER MOUNT 4

Item Part No Description Qty



36 www.major-equipment.com

17000GR & 18000GR - Wing

Item Part No Description Qty

1 18GM-WDT 18000  DRIVE TUBE 1

2 18GM-ROLW 18000 WING ROLLER 2

3 18GMW 18000 RM WING 1

4 18RM-SB1 18000 WING SCRAPER 2

5 84RM-RDT DEFLECTOR TUBE 2

6 Pro Cut Blades Pro Cut Blades (Anti_Clk) page 34 1

7 Pro Cut Blades Pro Cut Blades (Clk) see page 34 1

8 1/2F 1/2” FINE NYLOC NUT 6

9 12FTHRAS THREADED HEIGHT ADJUSTER 4

10 12GMRA2L HEIGHT ADJUSTER (LH) 1

11 12GMRA2R HEIGHT ADJUSTER (RH) 1

12 12x3FSKS 1/2”x3” FINE SOCKET HEAD 12.9 6

13 190000592 PTO HAT 1

14 LF205T 6 SPLINE “T” BOX RATIO 1.47 2

15 5/8F 5/8” FINE NYLOC NUT 8

16 58x214FBZP 5/8”x2 1/4” FINE BOLT 8

17 8SM18 6 SPLINE STAR DRIVE 1

18 FWM12 M12 FLAT WASHER 8

19 FWM20 M20 FLAT WASHER 4

20 FWM8 M8 FLAT WASHER 4

21 M12 M12 NYLOC NUT 14

22 M12x100BZP M12x100 BOLT 2

23 M12x40BZP M12x40 BOLT 4

24 M12x60BZP M12x60 BOLT 4

25 M12x80BZP M12x80 BOLT 2

26 M20HEX M20 PLAIN NUT 4

27 M8x16SZP M8x16 SET BOLT 6

28 NT55A RUBBER COUPLING 1

29 RM-M20C ROLLER ADJUSTER CAP NUT 4

30 RMORA-1
OFFSET HEIGHT ADJUSTER 

(RH)
1

31 RMORA-2 OFFSET HEIGHT ADJUSTER (LH) 1

32 849 GREASE NIPPLE M6 STR 4

33 SW58 5/8” SPRING WASHER 8

34 12T-BBS BLADE BACK SPACER 8

35 RM-RSN3 SHAFT COLLAR DIA 35 4

36 12RM-RD-LH WING REAR DEFLECTOR 1

37 18GM-WTC2 18000 WING COVER 1

38 18W-USL 18ft WING UNDERSIDE COVER 1

39 9TGT-CB GEARBOX COVER BRKT 2

40 GM6-4F GEARBOX REINF” 2

41 RM-RSN2 ROLLER MOUNT 4

42 RM-RSN4 SCRAPER MOUNT 4

Item Part No Description Qty



37www.major-equipment.com

Scraper Bar Set Up

Item Part No Description Qty

1 12T-BBS BLADE BACK SPACER 2

2 FWM12 M12 FLAT WASHER 2

3 M12 M12 NYLOC NUT 4

4 M12x40BZP M12x40 BOLT 2

5 M12x60BZP M12x60 BOLT 2

6 RM-RSN2 ROLLER MOUNT 2

7 RM-RSN3 SHAFT COLLAR DIA 35 2

8 RM-RSN4 SCRAPER MOUNT 2

Scraper Bar (as 

per machine)

Roller (as per 

machine)

Front & rear 

hangers

Rear Hanger Front Hanger

Scraper
Scraper

Direction of travel



39www.major-equipment.com

PRO-CUT BLADE SYSTEMS - on 6000, 8000, 12000, 12FT3PL & 18000 Models from April 2009 

NOTE:  Please have the serial number of your machine to hand when ordering blades to ensure you get the correct parts.

MACHINE MODEL:  6000, 12000, 12FT3PL & 18000GR 

MACHINE MODEL:  8000

MACHINE QTY

6000 2 OFF (1 each direction)

12000GR 4 OFF (2 each direction)

12000GR 3PL 4 OFF (2 each direction)

18000GR 6 OFF (3 each direction)

MACHINE QTY

8000 2 OFF (1 each direction)

Item Part No Description Qty

1 1/2F 1/2” Nyloc Nut 6

2 DF-BMP BLADE MOUNT 1

3 M20 M20 NYLOC NUT 2

4 FWM20 M20 FLAT WASHER 4

5 12T-LBB Overlap Blade Bushing 2

6 NTSB12C Overlap Blade  2

7 9GTB/A Blade anti clockwise 2

8 9GTB/C Blade clockwise 2

9 M20X60BZP M20x60 BOLT 2

10 12X212FBZP 1/2”x2 1/2” FINE BOLT 4

11 12x114FBZP 1/2”x1 1/4” FINE BOLT 2

12 12T-BBS BLADE BACK SPACER 4

13 BLDB-335 BLADE BACK 2

Item Part No Description Qty

1 1/2F 1/2” Nyloc Nut 6

2 DF-BMP BLADE MOUNT 1

3 BLDB-623 BLADE BACK 2

4 M20 M20 NYLOC NUT 2

5 FWM20 M20 FLAT WASHER 4

6 12T-LBB Overlap Blade Bushing 2

7 NTSB12C Overlap Blade  2

8 9GTB/A Blade anti clockwise 2

9 9GTB/C Blade clockwise 2

10 M20X60BZP M20x60 BOLT 2

11 12X212FBZP 1/2”x2 1/2” FINE BOLT 4

12 12T-BBS BLADE BACK SPACER 4

13 12x114FBZP 1/2”x1 1/4” FINE BOLT 2



40 www.major-equipment.com

STANDARD BLADE SYSTEM -  on:  6000, 8000, 12000, 12FT3PL, 17000 & 18000 prior to April 2009 

MACHINE MODEL:  6000, 12000, 12FT3PL, 17000 & 18000GR 

MACHINE MODEL:  8000

Item Part No Description Qty

1 1/2F 1/2” Nyloc Nut 6

2 DF-BMP BLADE MOUNT 1

3 GM26 BLADE BACK 2

4 M20 M20 NYLOC NUT 2

5 FWM20 M20 FLAT WASHER 4

6 12T-LBB Overlap Blade Bushing 2

7 12T-OLB Overlap Blade 2

8 NTSB10A SWING BLADE (Anti-Clk) 2

9 8SM9/1 Swing Blade (Clockwise) 2

10 M20X60BZP M20x60 BOLT 2

11 12X212FBZP 1/2”x2 1/2” FINE BOLT 4

12 12T-BBS BLADE BACK SPACER 4

Item Part No Description Qty

1 1/2F 1/2” Nyloc Nut 6

2 DF-BMP BLADE MOUNT 1

3 8SM9/2 Blade Back 

4 M20 M20 NYLOC NUT 2

5 FWM20 M20 FLAT WASHER 4

6 12T-LBB Overlap Blade Bushing 2

7 12T-OLB Overlap Blade 2

8 NTSB10A SWING BLADE (Anti-Clk) 2

9 8SM9/1 Swing Blade (Clockwise) 2

10 M20X60BZP M20x60 BOLT 2

11 12X212FBZP 1/2”x2 1/2” FINE BOLT 4

12 12T-BBS BLADE BACK SPACER 4



Roller End - Parts List

Item Part No. Description Qty

1 30206 TAPER BRG 62x30x17.25 2

2 35627 SEAL 35x62x7 1

3 55112 DIA 62 INT CIRCLIP 1

4 915PG30 WIPE SEAL 1

5 M12x30SK M12x30 SOCKET HEAD SCREW 4

6 M8x12SK M8x12mm SOCKET HEAD 12.9 1

7 RM-04NUT NUT-WASHER WELDMENT 1

8 RM-04REH ROLLER END HOUSING 1

9 RM-04REP ROLLER END PLATE 1

10 RM-04RES ROLLER END SHAFT 1

11 RM-RSN3 SHAFT COLLAR DIA 35 1

12 S1500 SPLIT PIN 1/8"x1 1/2" 1

13 S851 GREASE NIPPLE M8x1.25 STR 1

14 SWM12 M12 SPRING WASHER 4

www.major-equipment.com 45

RM-04RBE



45www.major-equipment.com

PTO Shafts

Gearboxes

MACHINE PART NO: DESCRIPTION:

6000/6300/8000/8400/16000 TDR-REAR DECK T500810ENC12RW6 T50 SHAFT SLIP CLUTCH

11000 / 15000 ROLLERMOWER WINGS E50020S132132 WING PTO SHAFT COMPLETE

12000 / 18000 ROLLERMOWER T50-12W WING PTO SHAFT COMPLETE

12000 / 18000 ROLLERMOWER T50-360 T50 - 6 SPLINE / 48mm YOKE

12000 3PL / 12000 / 18000 ROLLERMOWER V600910ENC12RW6 V60 SHAFT SLIP CLUTCH

16000 / 20000 TDR WING T500350F132132 T50 SHAFT STANDARD

TDR PRIMARY / 12000  & 18000 R.MOWER V601210CEC02RW6 V60 SHAFT WIDE ANGLE / SLIP CLUTCH

20000 TDR-REAR DECK T501060ENC12RW6 T50 SHAFT SLIP CLUTCH

Machine Gearbox

6000,8000,12000, 12000GR3PTL, TDR16000 LF205 

6300, 8400 LF205H

18000, TDR’s, LF205T

12000, 18000, 12000GR3PTL LF205T21

6300, 8400 LF205TH

R/mower for Aebi MR90

TDR wing S2061

6000, 8000, 6300, 8400, T27A

6000, 8000, 6300, 8400 - front mounted T27A1

12000, 12000GR3PTL T292004

12000, 18000, 12000GR3PTL T292B



46 www.major-equipment.com

Amended Coupling and Bush Insert 

Refers to part number MJRC-113 PCD Rubber Coupling.  Fitted on all machines from 2011 and 

replaces the old coupling NT55A.

Item Part No Description Qty

1 MJRC-114 COUPLING BUSHING 6

2 1/2F 1/2” FINE NYLOC NUT 6

Item Part No Description Qty

3 12X214SKS12.9 1/2”x2 1/4” FINE SOCKET HEAD 12.9 6

4 MJRC-113 113 PCD RUBBER COUPLING 1


